DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-098-001 6/24



Kits &
Assemblies

Cabinet

©
1=
whed
c
o
o
o
=
C
]
o
-l

Tumbler

Control
Assembly

e
]
whd
[~}
Q
Q
)
<

Kits, Assemblies, & Common Parts

DC50X2 -11

Description Model

LINER-BAFFLE,RIGHT(DDBD50 & newer),PTD

9354-013-002

LINER-BAFFLE,LEFT(DDBD50 & newer),PTD

9354-014-002

Optical Coin Switch

9801-099-002

Kit - A to C series Conversion, Black, 120v

9732-307-002

Kit - A to C series Conversion, Blue, 120v

9732-307-001

LP to Natural Conversion Kit for White Rodgers

9732-142-004

LP to NG Conversion Kit for 9857-134-001 & -002

9732-142-002

50X2 Reversing Temp Sensor Cover Kit

9732-349-001

Temperature Probe

9501-004-003

Controls Blue

9857-198-002

Controls Black

9857-198-004

Coin Drop

9021-092-002

Optical Sensor

9801-099-001

Coin Drop Screws

9545-053-002

Ignition Control Box

9857-182-001

Electrode Assembly, Ignition

9875-002-003

Thermostat, Hi-Limit

9576-203-002

Termostat, Overtemp

9576-207-008

Fuseholder

9200-001-002

Fuse

8636-018-001

Motor Run Relay

5192-299-002

Transformer, Ignition

8711-013-001

Lint Screen 15/18 by 15/18 .010 Wire

9555-057-008

Air Flow Switch

9536-461-009

Door Switch 9539-487-001
Motor Belt 9040-076-009
Tumbler Belt 9040-073-011

Tension Arm Complete

9861-022-001

Spider/Trunnion

9568-013-001

Door Handle

9244-093-001

Cleanout Duct Assembly 8”

9973-034-001

o Part # 8533-098-001 6/24

Section 6:
Parts Data

DC50X2 -11
Reversing Dryer

Part # 8533-098-001 6/24 e



()]
w -
25 Cabinet Group
el
v 9
zﬁ 1
11
Do
£ 3 10
2
/2
S w 8/’
=
o8&
(@)
[=)]
£5
]
g8 <t 3
- 6
\
= 4
b} < ——1
2 5
£
=
11
5 — / 10
> /
>
whd
<
- - 3
£8 4
o —
38 1

Key

Description
Door Assy., Loading Complete-Wht

1-5UXZ2-11 Reversing

9960-285-008

=
=<

Door Assy., Loading Complete-SS

9960-285-011

Door Assy., Loading Complete-Chrome/BLK/SS

9960-285-007

Insulation Front Panel, half moon (top)

9277-054-001

2

2

2

1 | Door Assy., Loading-SS(ring only) 9960-284-002 2
1 | Door Assy., Loading-Chrome(ring only) 9960-284-004 2
2 | Plate Assy., Hinge (Wht) 9982-353-002 2
2 | Plate Assy., Hinge (SS) 9982-353-001 2
* | Screw, Hinge to Door 9545-012-015 8
* [ Nut, Hinge to Door 8640-413-002 8
* | Cover, Hinge Plate 9074-340-002 2
* | Screw, Phillips-10B x 3/8 9545-008-010 4
3 | Glass, Door 9212-002-004 2
4 | Gasket, Glass Black 9206-413-002 2
* | Support, Door Glass 9548-117-000 2
* | Tool Install Dryer Door Gasket 8545-064-001 1
5 | Gasket, Outer Rim Black 9206-420-005 2
6 |Handle, Loading Door 9244-082-001 2
* | Screw, Handle 1/4-20 x 3/8 9545-018-017 4
* | Stud, Door Catch, 7/8 9531-033-003 2
Nut, Hex 8640-413-001 2

* | Nut, Acorn 8640-413-003 2
* | Catch, Loading Door 9086-015-002 2
* | Pop Rivet for mtg. catch 8638-190-009 4
* | Lockwasher 8641-582-006 4
* | Spring Nut (Before Serial D1.21180.036) 8640-399-001 6
* | Expansion Nut (After Serial D1.21180.036) 8640-442-001 6
7 | Panel Assy., Front- Lower (Wht) 9989-521-003 1
7 | Panel Assy., Front- Lower (SS) 9989-521-001 1
8 | Panel Assy., Front- Upper (Wht) 9989-517-003 1
8 | Panel Assy., Front- Upper (SS) 9989-517-001 1
* 2
2

Insulation Front Panel, half moon (bottom)

9277-054-002

Screw, FLHDCR, 10B x 1

9545-008-014

—_
N

Lockwasher

8641-585-001

(o)}

Spring Nut (Before Serial D1.21180.036)

8640-399-001

—_
N

o Part # 8533-098-001 6/24

* | Expansion Nut (After Serial D1.21180.036) 8640-442-001 12
10 [ Strap, Hinge (Wht) 9544-069-002 2
10 | Strap, Hinge (SS/Black) 9544-069-005 2
* | Screw, Hinge to Panel 9545-012-028 8
11 | Screw, Door to Hinge Strap (Special Black Type) 9545-052-001 2
12 | Washer, Fiber 8641-436-003 2
13 | Acceptor, Coin 9021-041-001 1
* | Retainer, Coin Acceptor 9486-149-001 2
14 | Screw 9545-053-002 4
* | Switch, Optical 9801-099-001 1
i il el !




Cabinet Group Continued

Key Description

Kits &
Assemblies

T-50X2-11 Reversing

Cabinet
Group

Parts

Door

Loading| Control

Tumbler

15 | Escutcheon, Upper 9994-032-001 1
16 | Trim, Overlay-Upper Blue 9435-039-002 1
16 | Trim, Overlay-Upper Black 9435-039-001 1
17 | Escutcheon, Lower 9994-033-001 1
18 | Trim, Overlay-Lower Blue 9435-023-001 1
18 | Trim, Overlay-Lower Black 9435-031-001 1
* | Screw, #4-40 x 3/16 9545-020-009 20
19 | Nameplate Stack Dryer Express Blue 9412-167-002 1
19 | Nameplate Stack Dryer Express Black 9412-167-001 1
20 | Lint Drawer Assembly Blue 9866-005-001 2
20 | Lint Drawer Assembly Black 9866-005-004 2
21 | Overlay Trim, Lint Drwr-Blue 9435-024-001 1
21 | Overlay Trim, Lint Drwr-Black 9435-032-001 1
* | Felt Seal (back of lint screen assembly) 9532-074-003 2
* | Lint Screen Assembly ONLY (no front) 9805-033-002 2
* | Replaceable Lint Screen Only 9555-057-008 2
22 | Lock and Key, Lint Drawer 8650-012-004 2
* | Key 6101 only 6292-006-010 1
* | Cam, Lock 9095-043-001 2

* | Lint Screen Strap Hold Down Screws 10Bx 1/4

9545-008-001

w
N

23 | Controls Assy, Blue

9857-198-002

23 | Controls Assy, Black

9857-198-004

* | Harness, Electronic Control

9627-859-003

24 | Lock and Key, Control

8650-012-003

* | Cam, Lock

9095-041-001

* | Key only 6324

6292-006-007

* | Harness, Heat Sensor

9627-855-003

* | Wire Nut Connector Grey

8640-276-002

25 | Sensor Temp Control

9501-004-003

Control
Assembly

26 | Bracket, Heat Sensor Mtg (Under Basket) w/ sensor

9501-008-001

* | Screw, Round Head (Mounts sensor; phillips head)

9545-045-005

* | Gromm.et, 3/16 ID

9209-037-002

* | Leg, Leveling 1/2"

8544-006-001

* | Wrench, Leg leveling tool

8545-061-002

* | Cover, Cabinet (Top)

9074-320-001

* | Insulation Cabinet Cover

9277-041-017

Acceptor

* | LP Kit for 50Lb Stk Dryers

9732-102-013

* | Stack Dryer Trunion Puller

9732-243-001

* | Strap - Bead Tie

9544-041-002

27 | Vault, Coin Box

9942-038-005

* | Screws, Mounting-Coin Vault

9545-008-024

28 | Coin Box Assy, Large Blue

9807-099-002

28 [ Coin Box Assy, Large Black

9807-099-004

o * | Nut, Elastic Stop
e —

Part # 8533-098-001 6/24

8640-413-004

EC I I ST R I I I B B R SN O B I OB B O B SR N I B I B R R

19/ \

20,21
15

16
N

27 —
28—
26
22
22 17
18
20, 21

/

25

Part # 8533-098-001 6/24 o



0 - . 10
35 Modular Cabinet Group (After Serial D1.24099.011) \
whd
)

X9 Key Part Number Description Quantity

< 1 9945-168-001 Cabinet Base ASSEMDIY........ccveeveveereereeeereereeresresressessessessessesens 1 9
- * 9989-735-002 Back Panel ASSEMDIY..........uveuiiiieiiii e 2
0 2 9989-736-003 RH Side Panel ASSEMDIY ........ueieiiiieieeieeeeeeeeeeeer e 2
38 3 9989-736-004 LH Side Panel AsSembIY.........ueciiiiiiniiiieeieieeeeeeere e 2 7
S 4 9750-023-001 RH Lint Rail Guide Assembly ..........ccviiiniiiiniiniie, 2

5 9750-024-001 LH Lint Rail Guide AsSEMDBIY.......cccoviiiiiiiiiieeiieeee e 2
- 6 9049-133-001 RH Baffle..eieiirriiriirieieies s a s a e 2 8
£ 7 9049-134-001 LH BAITIE cvvvvcvvsreseesenssenseessessessse st 2 \
5 * 9489-062-001 Baffle ReiNforcemMent .......vvvveeeciiiei e 6
> 8 9029-371-001 Angled Baffle Bracket .........ccovverermimniiiiinne e 4
o 9 9870-103-001 Heat Chamber Assembly........ccuuveiiiiiiiiiiiiccc e, 2
=§ 10 9029-374-001 Baffle SUPPOIt BraCKEL........ccvevveeeeeeeresressesressesressessessensesessenes 2
] 1 9989-737-001 Intermediate Panel ASSemMbIY ........ccoovviiiiiiiieier e, 1
- 12 9636-253-001 CONLIOIS WIaPPE ..vuueiieiee e e e e e e eeeeeeeeeereere s s e e e e n e s e e e s e eeeeernnnns 1

13 9046-108-001 Top Cabinet Brace........oovvevieeeeeeiiiicree e 1

* 9491-009-001 Rivet-Blind 3/16 StEEI .....ccvvuiiiiii i era e 220

* 9491-009-005 Rivet-Blind 3/16 White Painted ......c.ccoovvviiveeiiireiin e, 52

* 9545-008-024 Yol (010G 7 S 9

12
3

Tumbler

Control

=
)
£
a
)
(]
<

Coin
Acceptor

< 13

4—__4

o Part # 8533-098-001 6/24

Part # 8533-098-001 6/24 o



2d Control Parts Group .
:,g £ 8 Key Description T-50X2-11 Reversing %
x g * [ Controls Assy, Electronic Mounted With Membrane Switch, BLU 9857-198-002 1 e
< * | Controls Assy, Electronic Mounted With Membrane Switch, BLK 9857-198-004 1
o 1 | Trough Assembly 9826-008-001 1
._g 2 | Button-Push, Control, Black 9035-062-002 2
S 2 | Button-Push, Control, Blue 9035-062-001 2
3 | Spacer-Metal, 4mm 9538-166-011 4
© 4 | Retainer-Push Button 9486-158-001 2
€ 5 |Nut-Hex, Elastic stop, #4-40 8640-424-002 4
et 6 | Terminal-Grounding clip 8652-130-038 1
.E’ v 7 | Spring-Flat, Control 9534-365-001 1
§ 8 |Screw-Hex, #10B x 1/4 9545-008-001 2
- 9 |Screw-Hex, #10B x 1/4 9545-044-010 10
9 | Washer-External tooth, #6 8641-582-005 10
10 | Overlay-Control, Coin, Black 9435-038-001 1
T 10 | Overlay-Control, Coin, Blue 9435-038-002 1
11 | Acceptor-Coin, Optical 9021-041-001 1
g * | Retainer, Coin Acceptor 9486-149-001 1
g 12 | Screw 9545-053-002 4
L * | Optical Sensor, Replacement 9801-099-001 1
Sensor Assembly, Thermister

7 6 9
Key Description T-50X2-11 Reversing

* | Bracket for Heat Sensor Mounting (Under Basket) w/ sensor 9501-008-001 2

1 | Bracket Assembly Thirmister 9985-188-001 2

2 | gasket spacer 9206-176-000 2

11 10 3 | Gromet 9209-037-002 2

_> 4 |Screw, 8B x 14 9545-045-005 2

g 'E 5 | Sensor-Heat, Thermister- 40K Ohm 9501-004-003 2

5 & * | Screw-Mounting, 10AB x 3/8 9545-008-024 2
©a

3 \
/ 4
c S
- QL
o a
Oy T
<
12
5

@ Part # 8533-098-001 6/24 Part # 8533-098-001 6/24 @



]
)
=
X

Assemblies

Bearing Housing Group

Key Description

T-50X2-11 Reversing

O
]
[~
Y]

sped

Key Description T-50X2-11 Reversing QTY
Door Switches 9539-487-001 2
)
b=}
c
0
o
[=)]
=
<
(1]
o
|
1
[))
o)
£
=
=
i Hinge Plate Cover
(7]
é Key Description T-50X2-11 Reversing QTY
1 [ Cover-Hinge, Black 9074-340-002 2
. 3 | 2 [Screw-TRHDCR, 108B x 3/8, Black 9545-008-010 4
g2
x>
-
22
whd
<
. 1
c S
- Q.
o a
g
<

@ Part # 8533-098-001 6/24

Bearing Housing Complete Assy (Includes bearings | 9803-201-001 1

& Spacer)
1 | Housing, Bearing 9241-189-002 1
* | Bearing, Ball, Front 9036-159-001 1
* | Spacer, Bearing 9538-183-001 1
2 | Bearing, Ball, Rear 9036-159-003 1
3 | Screw-Wizlock, 1/2-13x3/4 9545-017-017 4
4 | Nut, 1/2-13 8640-417-002 2
5 |Screw, 1/2-13x1 1/2 9545-017-018 2
6 |[Nut, 1/2-13 8640-417-002 2

1 — \5

(6]

/

4

Part # 8533-098-001 6/24 @



Kits &
Assemblies

Cabinet

Loading| Control

Tumbler

-
£t
whd
[ =
Sé
<

Coin
Acceptor

Tumbler Group

Key Description

T-50X2-11 Reversing

Tumbler Assy Compleate W/Spider (GALV) 9848-154-001 1
1 | Tumbler Assy (Galvinized) 9848-148-001 1
* [ Tumbler Assy Compleate W/Spider (SS & Galv 9848-154-002 1
front)
1 | Tumbler Assy (Stainless Galvinized front) 9848-148-002 1
2 | Rod, Tumbler 9497-226-002 3
3 | Washer, Special 8641-590-002 3
4 | Shim 9552-013-003 AR
5 | Spider Assy 9568-017-001 1
6 | Nut, Wiz Lock 8640-417-005 3
7 | Spacer-Shaft 9538-188-001 1
8 | Tolerence Ring 9487-234-005 1
9 | Pulley, Driven 9908-047-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1
* | Belt, Drive 9040-076-003 2
10 12

Notes

@ Part # 8533-098-001 6/24

Part # 8533-098-001 6/24 @



Burner Housing Group

Key Description T-50X2-11 Reversing

Kits &
Assemblies

Burner Housing Group Photos

* | Housing Assembly, Burner 9803-207-001 2
-3l 1 | Service Burner Plate Front 9452-730-001 2
-_§ § 2 | Service Plate baffle Recirculation Chamber Clean Out 9452-729-001 2 4
39 IE Screw, 10B x 3/8” 9545-008-006 8 g 2
- 3 | Screw, 10B X 1/4" 9545-008-001 16 / 3
M-M 4 |Angle, Burner Support 9003-220-001 2 11 10
§ kM~ [ screw, 108 x 3/8" 9545-008-006 4 —— «
5 | Burner, Main 9048-020-002 4
.g’ | * | Screw 10AB x 3/8” 9545-008-006 4 Vi\4
E 8 * | Panel, Back Burner Housing 9454-824-001 2 /
- 6 | Electrode Assy, Ignition 9875-002-003 2 S
> @ 7 | Screw, Electrode Mtg 8B x 1/4” 9545-045-001 4 12
= g 8 | Valve, Gas Shut Off (Optional) 9379-196-001 1 15
KM 9 [ Control Assy, Gas (Honeywell) 9857-134-001 2 16
- 9 | Control Assy, Gas (White Rodgers) 9857-192-001 2 / /
% =l 10 | Manifold, Assy 9381-012-001 2
g g * | Orifice, Burner-Natural #29 9425-069-021 4
= * | Orifice, Burner-LP #46 9425-069-022 4 12— 14
| | Bracket, Manifold 9029-175-001 4 / / /
“E’ § 12 | Pipe Plug in end of Burner Manifold 8615-104-038 2 1 16
a :o: * | Screw, 10B x 3/8” 9545-008-006 4
13 | Thermostat, Hi-Limit 9576-203-002 4 10 14
* | spacer, Hi-Limit 9538-142-001 2 / 13 15 13
* | Screw 8B x 3/4" 9545-045-007 6 / /
14 | Cover, Hi-Limit Stat Ignitor 9074-329-001 2 1 1
S E 15 | Screw, 10B x 3/8” 9545-008-006 4 / /
E g * | Thermostat, Safety Shutoff 9576-207-008 2
S ﬁ * | Screw, 10B x 3/8" 9545-008-006 6
16 | Cover, Safety Stat 9825-062-001 2
* | Screw, 10AB x 3/8 9545-008-024 6 /
* | Control, Ignition Fenwall (3 trybox) 9857-182-001 2 6
* | Kit, LP Conversion 50Lb Stack Kit (Honeywell) 9732-102-013 1
- * | Kit, LP Conversion 50Lb Stack Kit (White Rodgers) 9732-102-045 1 17 6
£ _,g_ * | Welded One Piece Gas Pipe Assembly w/Shutoff Valve 9838-018-003 1
S g * | Gas Pipe Assembly Replacement Kit 9732-360-003 1 \ /1 6
< * | Gas Pipe Assembly (After Serial) 9838-023-003 1 8 ~ /
* | Fitting - 1/2 NPT Union Adapter 8615-120-001 1 SN
17 | Heat Recirculation Duct, (From Exhaust to Burner 9973-032-001 2 10
* [ Screw, 10B x 3/8” 9545-008-006 8 9 \\ //

@ Part # 8533-098-001 6/24

Part # 8533-098-001 6/24 Q



Rear View Photos

()]
"t #Rear View Photos
'E § Key Description T-50X2-11 Reversing

S8 * | spacer, Tumbler pulley 9538-047-002 2
- 1 | Pulley, Driven 9908-047-002 2
Rl * | Tollerence Ring 9487-234-005 2
- 8 2 | Washer-Flat, 1/2” 8641-581-026 2
© 3 |Lock Washer, 1/2” 8641-582-016 2
| 4 [Bolt, 1/2-13x 1" 1/4" 9545-017-009 2
=R 5 |Belt, Drive 9040-076-003 2 1
A=l 6 | Air Flow Switch, Assembly 9801-098-001 2 234
=3l 7 |Motor-Drive, 2Hp. 9376-319-001 2 / » 3,
=B 8 |Pulley-Motor, Drive 9453-169-012 2 5
Rl [Screw-Set, 5/16"-18 x 1/2” 9545-028-013 4 6
I © | Rod-Motor Mounting 9497-222-008 2 “//
E % * | Bushing, Motor Support 9053-074-002 4
-l 10 | Collar-Shaft, w/Set Screw 9076-052-002 2 9
les 11 | Spring, Belt Tension 9534-319-002 2 /
E’ | 12 | Chain, Spring Tension, 15 1/2" (27 Links) 9099-012-008 2
(-l 13 | Hook, “S” Hook 9248-022-002 2
=ACH| 14 | Drive-VF, Inverter, 2Hp 230V 9375-032-010 2 7

15 | Plate Assembly, Impeller-Blower Motor 9982-388-002 2 /
=l 16 | Motor, Blower 9376-311-005 2 / T T
Rfl| 17 [Bott-Motor Mounting, 5/16, 18 x 5/8" 9545-014-004 8 14 11
o < [ Nut, 5/16™-18 8640-400-003 8
% | Impeller, w/Set Screws 9278-043-001 2 /

§ q;, 18 | Nut-1/4" x 20, Mounting Plate, Impeller Motor Assy. 8640-414-007 14
S < |8 Slide Open Clean Out Duct (Optional) 9973-034-001 1 16 1 12

16 15 18 9 10

Control
Assembly
-—
w

Coin
Acceptor
—

"’\

7
15 \ s 11 o

@ Part # 8533-098-001 6/24 Part # 8533-098-001 6/24 @



Rear Panel & Cover Group

(0]
2
@35
8E
¥ 3
()]
<

Notes
Key Description
Rear Guard Side Panel 9208-090-001

whed
e 4 | Screws 10 AB x 3/8 9545-008-024 30
- 5 [ Label - Connection Electrical 8502-649-001
(&)

8 | Rear Guard Back Panel 9208-089-001 2
S * | Screws, Guard 9545-008-004 *
‘g’ 10 | Label Warning & Notice 8502-600-001 1
o 11 | Label - Instructions 8502-645-001 1
.g’ 12 | Transition Assembly Outlet 9109-113-001 1
E 13 | Top Cover Dryer Panel 9074-320-001 1
— 14 | Top Burner Housing Heat Shield Inlet 9550-188-001 1

15 | Top Panel Burner Housing Cover 9074-321-001 1

8
\
a—)
o)
£
F 1
.~

Screws

/

Control
Assembly

Coin
Acceptor

@ Part # 8533-098-001 6/24 Part # 8533-098-001 6/24 @



Kits &
Assemblies

Cabinet

Loading| Control

Rear Burner Tumbler | Bearing

Control
Assembly

Coin
Acceptor

Housing Group Housing Door Parts Group

View

Control Assembly Group

Key Description

Control, Rear

T-50X2-11 Reversing

9857-223-001

Bracket, Terminal Block Power

9029-202-001

Door-Control Box

9108-139-001

1

1
1 | Strip, Terminal Marker 9558-029-006 1
2 | Terminal-Block, Power, 4 Pole 9897-035-001 1
3 | Screw, 10AB x 3/8" 9545-008-024 1
* | Harness Assembly-Power Main Fork, Upper 9627-859-005 1
* | Harness Assembly-Power Main Fork, Lower 9627-859-006 1
4 | Wire Assembly-Ground, GRN/YEL, 7” 8220-137-002 1
* | Lock Washer, Ext tooth 8641-582-006 1
5 |Screw, 10-32 x 1” 9545-008-027 1
6 | Transformer, 208/240/60Hz. 24/120VA 8711-013-001 1
7 | Screw, 10AB x 3/8" 9545-008-024 4
8 | Fuse Holder Assembly 9200-001-002 3
* | Fuse, 1.5Amp/250V-Fast Acting 8636-018-001 2
* | Fuse, 2.5Amp/250V-Fast Acting 8636-018-004 1
9 | Relay, Motor, 30Amp 24VAC 5192-299-002 2
* | Screw, Phillips, 8AB x 1/2" 9545-045-012 4
10 | Terminal Block, Power 9897-026-003 2
* | Screw, Phillips, 8AB x 1/2” 9545-045-012 4
11 | Terminal Block Power 9897-026-002 1
* | Screw, Phillips, 8AB x 1/2" 9545-045-012 2
12 | Relay-Enable, 24Vac 50/60Hz 5192-285-004 2
* | Screw, Phillips, 8AB x 3/8" 9545-045-008 4
13 | Drive VFD-Inverter, 230V, 9375-032-010 2
* | VFD Cooling Fan 9189-013-001 1
* | Screw-Mounting, 10B x 1/2” 9545-008-026 8
14 | Key-Pad, Display, Delta E-Drive 9150-044-001 2
15 | Resister-Dynamic Breaking, 2000hm 9483-004-002 2
* | Screw, 10AB x 3/8" 9545-008-024 4
* | Wire Assembly, Violet, 8" 8220-118-003 4
* | Screw, #6-32 x 5/16” 9545-044-006 4
* | Nut, Hexkeps, #6-32 8640-411-003 4
* | Harness-Assembly, Low Voltage, Upper 9627-867-007 1
* | Harness-Assembly, Low Voltage, Upper 9627-867-008 1
16 | Ignition Module 9857-182-001 2
* | Screw, 10AB x 3/4" 9545-008-018 4
17 | Wire Assembly, High Voltage 9631-403-009 2

1

3

Screw, 10AB x 3/8”

9545-008-024

17 —>

10’7

12

8§ ———>

11 —>

@ Part # 8533-098-001 6/24

Part # 8533-098-001 6/24 @



(/)] - - -
B AIr Flow Switch Assembly Coin Accecptor
o
(]
2 Key Description T-50X2-11 Reversing
1 | Coin Accecptor, Optical 9021-041-001
‘g‘ s 2 2 | Sensor-Optical, Replacement 9801-099-001
% o / 3 | Screw, Heighth Bar, 3mm 9454-039-002
oY 3 * | Retainer, Coin Acceptor 9486-136-001
_ * | Screw, Torx T-10, 4BX5/8 ss 9545-053-002
Py 5
= 7
£ <} /
g8 8
- 6
g.g /
=T
32 / 1
[+ =

Burner Tumbler
Housing Group

Rear
View

- f Key Description T-50X2-11 Reversing
‘E qE, * | Air Flow switch Assy 9801-098-001 2
8 ﬁ 1 | Bracket-Airflow switch 9029-200-001 2
2 [ Shield-Switch 9550-169-003 2
3 | Switch-Micro 9539-461-009 2
4 | Nut-Twin, 4-40 8640-401-001 2
5 |[Screw-.625, 4-40 9545-020-001 2
6 | Actuator-Air Flow Switch 9008-007-001 2
c g 7 | Pin-Cotter, .09375x.75 9451-169-002 2
S g 8 | Screw, 10Bx1/4 9545-008-001 8
< * | Harness Assembly, Overtemp/Airflow 9627-861-001 1

@ Part # 8533-098-001 6/24 Part # 8533-098-001 6/24 @



Kits &
Assemblies

Coin
Acceptor

Assembly

Wiring Schematic for DC50x2

UPPER
FLAME UPPER — — —$McM
SENSOR 46 BRN GAS VALVE v 29SEC
P iy B TR 3 fue |
— 138
UPPER T 5 YE 125 M
SPARK OBN MI6 -
______________ sw ELECTRODE | { = LN gpoy LBV
#5 BIK 617 oo

UPPER IGNITION
CONTROL

FOI

McM Meum MeM MeMm

M2 oo MR wi2 M2

Mi4 FAUL Mi4 Mi4 M4
foeFuLTy 90 SEC

s | ws PSgws s

M6 120_SECq 6

Mi6 Mie
DCM Len bCcM LBﬁ

bcM i bCM

DCM DCM DCM DCM
VARIABLE FREQUENCY DRIVE ADJUSTMENTS

R TUMBLER ROTATION CHANGE.

9506—-790—-001B

MOTOR

WIRING DIAGRAM  DC50X2NC—-11EC_R

|
vi IEIH % |
2 |
S5 & | "A” (US) MODEL ONLY,
A2 B | i
#5 BRN 587
| UPPER :
22N | ()-umir srat
BRN ORG UPPER
oRG DOOR SW
F4 ORG #3#?3&“( [o_ olfs BLU
R 7 58] N
- T~ %5805
5 > F3 BLUZWHT S ||
8= | #5 vio/WHT [ o
s ecfgh i #3 ORG/WHTS |
N e 5 Vi
38 &R[QE 7 . Foorao || e
= ot zlaE ' o |l [~
) & FRErclg £ | ol B ERB
BP| I @F YE 3|2 € PFE
5 GN/YE 2 | ol
E:ﬁ_ £ 5 y a P3 N
T - n | #3 BLU | T
2 | UPPER K2 |
I RUN RELY |/ o= | 1uPPER
| | | TEMP
I% x | #3 BLU/WHT |SENSOR
B |3 #3 RED/WHT [[—=
! Lower K1 [ o] |!
| 208-240v | RUN _ RELAY
| UPPER BLOWER | i
MOTOR | ﬁ P9 P10 o %
| O VDC o -':;"
N o2
| NB  svoclott ED
| YELLo X" DC GNDl-o-| BLU
[ 208240V 18VDC ﬂGl
| UPPER DRIVE | MODEL  SERIAL O
MOTOR JUMPERS COM vio
| | L ERN |
Y
| = i
S |:|P18 o & o
| LOWER | ETHERNET o [51 |
| GAS VALVE | P20 Pl |2
| ] PATCN | 5] | RN
i | ELECTRONIC ' ° @I -
| CONTROLLER o [FI 3
L Lo
——————— —
_— X MODEL™ ~ _
e (FACTORY NO ~
/- 10 ACCEPTOR) N\
e =
o1 of Tlot o
[ omvee P2 2ise %YTT%E N\ oper
[| =2k e | TEMP
\ 47K /SENSOR
N 47K 47K /
N ~ 5 - 7
LOWER
DOOR SW
#3 BLK [——#3 BLU/WHT
ﬂHI—LlMIT STAT
BRN-1 ORG—-14
| <
| B
208-240V
oRG LOWER BLOWER
MOTOR
RED
WHT
208-240V
LOWER DRIVE

@ Part # 8533-098-001 6/24

Wiring Diagram for DC50x2

UPPER
FLAME - — —eMcM 3 MCM MCM MCM MCM
8 SENSOR UPPER SE
?,_—%:&ﬁ—&—K_ GAS VALVE B w2 r =) " e
g - 133 MI | MI [oeFAULT] MI 90 SEC MI M
LUPPER T 2% fwms | M5 | Mis  [Z = pwMis M5
© SPARK 7 1& Mis M6 Mis s 12°SECq 6
9857-223-001 ELECTRODE 9857-134-001 LBN foow LBN ooy Ly Joa Len JoonLen Joo
#5 BIK 6171 DeM e DeM e oCM
UPRERRe N o I VARIABLE FREQUENCY DRIVE ADJUSTMENTS
0657-182-001 §§ | FOR TUMBLER ROTATION CHANGE.
5198 Ei ™ éé |
8 |
& | "A"_(US) MODEL ONLY
@ GRN
2 |
z
#5 BRN 58" 953-461-009 OPTO_CON -5 . e
WHT | .
gﬁ__l UPPER £
g glﬁlr(q | @Hl—umr STAT UPPER
§220-095-050 BRN g ORG DOOR W
Bzzc_ﬁ;o‘g ORG |:L;J§ #3 BLKo—#3 BLU
3 BLK
e 1553 o —EEEw_
9897-035-001 /472 #4 BLK 15" 3 BLK 74" #3 BLU
9558-029-006 STH - Ul 5
/ #4 RE| 5 3 RED 87 [ #3 BLU/WHT |
#2 v/W 197 | [#3 VIO/WHT 85", 43 VIO/WHT | o I
#4 0/W 197 | [#3 ORG/WHT 85" ! #5 orc/whr [ o ||
4 VIO 12 VIO 85" I s viol o ||
[ #4 ORG 137 | [#3 ORG 85" I #3 ORG Lo rinj
P4 WHT 197| | [#3 WHT 74 T et [ o || o hk
o o . 4 R/W 15 3 RED/WHT 87" | YEL 25 Bk | © (= ggé
N/Y 2Lgs | o ||
- 8 —137— pe AT P3| ~
= Ohzaotsroost e | | seo—) [
8220—095-051 §§ | | gSZERRELIZYz |
e | 43 rep|Y ©7 | |UPPER
ME | m—1 TEMP
=N [3 x | #3 BLU/WHT ISENSOR
e 3 3 | #3 RED/WHT ,TJ | §
LOWER K1 1
—240V o
Vo uPZPOEBR 2BL8WER | RUN RELAY ___L:C i:
# I R : "_ré P9 P10 Pllo el 8
8 I o vDC il
7 ! o8
9 | YEL ¥ svocto = £D
S R | | : % DC_GND-0—iz BLU
S T 208240V 18VDCH-0 |8—
3 2 | UPPER DRIVE | MODEL  SERIAL VIO |
] MOTOR JUMPERS COM ©
o' 2 | 9376-319-001 | BRN | 2
® 2 | | B CRY N
= T
B Vi A o@ usB I_ o =8
v I li;; P18 o Bl o |2
o | R o | | ETHERNET o &Rl |8
Mnﬂso-w-oo- I ﬁ\ c
| P20 = | 2
l | LOWER | ] F'[ > A;I S| | GRN
L B2 T1 12 T3 | GAS VALVE [ 4| ELECTRONIC fo) &I ok g
s ) #7/ 8RN CONTROLLER S| BB
= 47 veL 1 || 9857-198-002 BLY \L° L b
I N 9857-198-004 BLK _J >
= $857-134—001 U= T — — i
7 S
| LOWER e eR
FLAME — X _MODEL ~ 8
~ 22
|7 oy SENSOR § ~ 7 (FACTORY NO >~ =
e /m ACCEPTOR) N g
> USTOMER = !
| e R 7 s wriRar | o8
ELECTRODE 6T con LOWER
| A | TEMP
#5 BLK 61" \ e 47K /SENSOR
E K ;ux —/
: A N /
=~ ~ 2 -
' LOWER
| DOOR SW
g | #3 BLK #3 BLU/WHT|
N _& | K
B HIN 8220-095-041 i LOWER 9539-487-001
Sl 8220-095-040 I—LIMIT STAT
7 WT o 3 BRN-15 I rTSRNEIS SgRG—M
RO B ()}
N
S | eg sy 5B o
g §QVSSD_7YE (f' T‘ e S S S S S N =
EF &%7 KT | 33 N0~ WN = -
;gé 20 % ™ Lg\ggR_zgl?C\)IWER wwnonononn | -m
<-V|l 9376-311-005 [RNNNNYN —_ ;U
#7 RED Wm‘” ' dhohone O0Z
8658 - 208—240 ]3]3? ;3 :|: % |% I >
-018-001 —. V
v LOWER® DRIVE 8883888 [\ B!
_____________________________ 9376-319-001 - <
arm
ey}

9506—790—-001A

WIRING DIAGRAM

DC50X2NC—-11EC_R

Part # 8533-09

8-001 6/24 @




Section 9

50Hz.

Notes

SOI|qUIDSSY dnoip syed JooQq BuIsnoH dnoup HuisnoH Alquiassy 103da%0y

13 S| jouIqe) | [on3uo) |buipeo | Buneag |J9|quinl |  asuang |oJauo) uio)

29

Part # 8533-098-001 6/24

@ Part # 8533-098-001 6/24



(0]
2
@35
8E
¥ 3
()]
<

Cabinet

Loading| Control

Tumbler

Control
Assembly

Coin
Acceptor

Rear View Photos

Key Description

*

Spacer, Tumbler pulley

T-50X2-49 Reversing

9538-047-002

2
1 | Pulley, Driven 9908-047-002 2
* | Tollerence Ring 9487-234-005 2
2 | Washer-Flat, 1/2” 8641-581-026 2
3 | Lock Washer, 1/2" 8641-582-016 2
4 |Bolt, 1/2"-13 x 1" 1/4" 9545-017-009 2
5 | Belt, Drive 9040-076-003 2
6 | Air Flow Switch, Assembly 9801-098-001 2
7 | Motor-Drive, 2Hp. 9376-319-001 2
8 | Pulley-Motor, Drive 9453-169-012 2
* | Screw-Set, 5/16"-18 x 1/2" 9545-028-013 4
9 | Rod-Motor Mounting 9497-222-008 2
* [ Bushing, Motor Support 9053-074-002 4
10 | Collar-Shaft, w/Set Screw 9076-052-002 2
11 | Spring, Belt Tension 9534-319-002 2
12 | Chain, Spring Tension, 15 1/2” (27 Links) 9099-012-008 2
13 | Hook, “S” Hook 9248-022-002 2
14 | Drive-VF, Inverter, 2Hp 230V 9375-032-023 1
15 | Plate Assembly, Impeller-Blower Motor 9982-388-002 2
16 | Motor, Blower, 50HZ. 9376-311-004 2
17 | Bolt-Motor Mounting, 5/16, 18 x 5/8” 9545-014-004 8
* | Nut, 5/16"-18 8640-400-003 8
* | Impeller, w/Set Screws 9278-043-001 2
18 | Nut-1/4" x 20, Mounting Plate, Impeller Motor Assy. 8640-414-007 14

@ Part # 8533-098-001 6/24

14

16

\

17

15

Rear View Photos

16

18

12/

8

Part # 8533-098-001 6/24 @



Kits &
Assemblies

Cabinet

Loading| Control

Tumbler

Electrical Components

Control

=
)
£
a
)
(]
<

Coin
Acceptor

Air Flow Switch Assembly

Key Description T-50X2-49 Reversing QTY
* | Air Flow switch Assy 9801-098-002
Bracket-Airflow switch 9029-200-002
Shield-Switch 9550-169-003
Switch-Micro 9539-461-009
Nut-Twin, 4-40 8640-401-001

Screw-.625, 4-40

9545-020-001

Actuator-Air Flow Switch

9008-007-001

Pin-Cotter, .09375x.75

9451-169-002

Screw, 10Bx1/4

9545-008-001

¥X|O|IN|OO|U|DAR|WIN|F

Harness Assembly, Overtemp/Airflow

9627-861-001

HIOININININININININ

Key Description T-50X2-49 Reversing QTY
1 | Transformer, 200/230-24 VAC, 50/60HZ 8711-004-004 1
* | Strip-Marker, Terminal 9558-029-004 1

/ 1
2 /

Key Description T-50X2-49 Reversing QTY
1 | Control Assembly, Gas Valve 9857-132-004 2
2 | Kit-Honeywell VR86, Valve Flange assy 9732-162-001 4
* | Orifice, Main Burner, #30 9425-069-002 4

@ Part # 8533-098-001 6/24

Part # 8533-098-001 6/24 @



(0]
2
@35
8E
¥ 3
()]
<

Wiring Schematic for DC50x2

UPPER | — -$McM

Parts

Control

Door

Loading

49

MCM MCM MCM MCM

(N “17) Aovz

OIA ¥#
OIR

540 v#

a of

Tumbler
Group

0

o80=20

Assembly

Coin
Acceptor

T3A

9506—-804—-001PR  WIRING DIAGRAM

DC50X2NC-49_C_R

208-240V
LOWER DRIVE
MOTOR

GAS VALVE |3 M2 |'l— [ M2 M2
|a§ M4 I Mi4 KT)EFAULT) Mi4 90 _SeC Mi4 M4
2 M5 | MI5 | MIS 5 120 SEC M
13 M6 Mi6 L M6 L MI6 —"@ MI6
________ = LB gpem LBN gpow L BN gpoy LB gpoy LBN gpey
DCM DCM DCM DCM DCM
VARIABLE FREQUENCY DRIVE ADJUSTMENTS
FOR TUMBLER ROTATION CHANGE.
"A” (US) MODEL ONLY,
GRN
OPTO COIN
SWI
HI—UMIT STAT
—LIM
N TAT UPPER
] °§°_| DOOR SW
#3 BLK S—#3 BLU
U 3 BLK
3 BLK 74 [ I 3B, ]!
3 RED 877 I F3 BLOZWHT [ Q ||
3 VIO/WHT 85", I3 VIO/WHT | o
3 _ORG/WHT 85" ! #3 orG/wHT [ < ||
3 VIO 85" I I3 Vol o ||
[73 ORG 85" | #3 oRG [ o i
(3 WHT 74" T et [ || o bbe
3 RED/WHT 87" | YEL = oll E BEE
2 | #3 BlK| 2 =
m P3| I ~
» | 3BU_ | %
* | UPPER K2 |
RUN RELAY
| 43 meplY ©F | | UPPER
| | | TEMP
= | #3 BLU/WHT ISENSOR
3 #3 RED/WHT [[——=
! Lower K1[ o] |!
| RUN RELAY =1
|
l P9 P10 Pllo 2'
! C 57 [Asvoc 2
| o8l
N o &
| N8 svockoL5y £D)
o | e X DG GNDl-o—z; BL
ol JFPERBRNE | 18VDC[o ol
MODEL ~ SERIAL
MOTOR JUMPERS COM vio |
| Ll BRN |
| UsB B e
LOWER ' == Dp,a |—-8 & o
GAS VALVE : ETHERNET 1=
P20 pal20| | |2
7 BN | ] I:I P M IE] | GrN
L | ELECTRONIC [ S gl ko
| CONTROLLER oIl B2
7 YE i LV <=
——————— — =
LOWER = A
FLAME —~ 7 X MODEL ~
47 8 SENSOR ~7 (FACTORY NO
BIR=7 ,{;/TO ACCEPTOR) N
USTOMER =
LTiower PAVENT 5o 4., o1wTlorw
SPARK / oevice P2 Sk ¥ TRV \
ELECTRODE o | Lo con LOWER
[ i o | TEMP
#5 BLK 61" \ 4K /SENSOR
LOWER X
Le OVER-TEMP KTk /
> GRY 15" STATE.K N /
o N
5 ~ 2! -
LOWER
DOOR sSW
#3 BLK #3 BLU/WHT|
¥ #3 BIK &

@ Part # 8533-098-001 6/24

Wiring Diagram for DC50x2 -49

UPPER r—
GAS VALVE |3
9857-132-004 | Sz

132
z

100-810-9598
200~ 100-0026

GST'6C 600—C0Y—1E96

NY8 9

90 SEC

Len

MIS
M6
DCM
DCM

VARIABLE FREQUENCY DRIVE ADJUSTMENTS
FOR TUMBLER ROTATION CHANGE.

"A” (US) MODEL ONLY,
GRN

a3 v

REN

8

+90-+90-0228

:

|

| 230V
UPPER BLOWER

I 9376-311-004

|

208—240V
UPPER DRIVE
MOTOR

9376-319-001

LOWER
GAS VALVE
9857-132-004
#7 BN 7 BN
#7 YE| °
|
7 YE
LOWER =

|

|

| FLAME
47 ek SENSOR

=7

£00-200-6.86

l ‘E7 LOWER
SPARK
ELECTRODE

#5 BLK 61"

8 SF

.ST'6Z 600—£0V—1£96

9506—-804—-001PR WIRING DIAGRAM DC50X2NC-49_C_R
IMPORTANT: RETAIN THIS ELECTRICAL DIAGRAM FOR SERVICE.

WS Ma ¢f
q3g
n1g

#5 BRN 58" Ss9-ae1-o0®
UPPER
@Hl—umr STAT
BRN ORG R
ae °ze
ORG %% #3 BLK
——#3 BLU
HE BBK [0
= = | 9539-487-001
#4 BLK 15" #3 BLK 74" ulo !
#4 RED 15" 3 RED 87" ol
#4 V/W 19" | [#3 VIO/WHT 85 DS
#2 0/W 197 | [#3 ORG/WHT 85" 2 |
4 VIO 12 3 VIO 8 3 Vo[ 3 ||
4 ORG 13 3 ORG 85 #3 ORGT o
4 WHT 19”| | [#3 WHT 74" et o ||
4 R/W 15" 3 _RED/WHT 87 p o |l
" 3 BLK
B %E p3© ||
g | e -y
dE | |
| 9 %
| E—

ST H
LR

- — J o=
©
R

|
UZWHT _ | SENSQ
3
o |l 7
= |
ol 8
a| @
o &5
o :.:’ ED|
svoch-o D
tevbela [
3,
VIO ©
BRN | 3
S |2
(o) 9 o
|__o 2l o g
o Bl =] |8
pal ) |2
o 5] | GRN
SR g
ol /1| PR
o, 3
——————— — = g
— — ©
-~ X_MODEL ~ _ EIN
~ 7 (FACTORY NO >~ - %
| 8
8

unmg
/

#
t
vt

£00—116-2296 = Sf
4

900-658-2296 = Lf

d4d9¢¢—810—¢019

6 = L
6 = 9
6 = G

9376-311-004

800—L98—/29
£00—£98—429
L00—198—£29!
200—£98-/296
G00—658—L296

208—240V
LOWER DRIVE
MOTOR

9376-319-001

s
~

R SW
#3 BLU/WHT

Part # 8533-098-001 6/24 @

AAILVINHOANI



	Section 6: Parts Data DC50X2 -11 Reversing Dryer
	Kits, Assemblies, & Common Parts
	Cabinet Group
	Control Parts Group
	Door Switch Group
	Bearing Housing Group
	Tumbler Group
	Tumbler Group
	Burner Housing Group
	Rear View Photos
	Control Assembly Group
	Air Flow Switch Assembly
	Coin Accecptor
	Section 9: 50Hz.

	Kits, Assemblies, & Common Parts 47: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 

	Cabinet & Front Panel Group 47: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 

	Rear View 47: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 

	Cylinder, Seals, & Bearings 47: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 

	Loading Door Group 47: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 

	Chassis & Drain Valve 47: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 

	Water Inlet & Rear Channel 47: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 

	Electrical Components 47: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 

	Control Panel 47: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 

	Wiring Harnesses 59: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 

	Wiring Harnesses 60: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 

	Parts Data  11: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 

	50Hz Parts  11: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 



